Antiemetic/drug

Cyclizine (Valoid®,
Amdipharm)

Domperidone

Ondansetron

Dexamethasone

Palonosetron (Aloxi®, IS
Pharmaceuticals)

Metoclopramide

Ondansetron (Zofran)

Levomepromazine
(Nozinan®, Sanofi-
Aventis)

Granisetron

Aprepitant (Emend®,

Merck, Sharp & Dohme)

Prochlorperazine
(Buccastem®, Alliance/

Stemetil®, Sanofi-Aventis)

Haloperidol

Lansoprazole

Dose

Orally = 50 mg three
times a day for 7 days

Orally — 20 mg four times
a day for 7 days

Intravenously — 8 mg on
day of chemotherapy

Orally — 8 mg twice a day
for 3 days

Intravenously — 8 mg on
day of chemotherapy

Orally —8mg 1 day, 4mg
1 day, 2mg 1 day

Intravenously — 250 ug on
day of treatment

Orally — 10 mg four times
a day for 7 days

Orally — 8 mg 1-2 hours
before treatment

Orally —= 12.5mg daily for
7 days

Intravenously — 3mg on
day of chemotherapy

Orally — 2 mg daily for
3 days

Orally — 3-day pack, one
pack per cycle

Orally — 2.5mg daily for
7 days

Orally — 1.5-mg tablets,
one a day for 7 days

30mg daily for 21 days

Cost

50mg, net price 100-tablet pack = £7.41
10-mg tablets/pack size 30 = £0.28; two
packs = £0.56

8mg/4ml solution for injection ampoules/pack
size 5=£1.94 = £0.39 per injection

8-mg tablets/pack size 10 = £0.99

8mg/2 ml solution for injection vials/pack size
5=£8.37 = £1.67 per injection

2-mg tablets/pack size 50 = £2.08

50ug/ml, net price 5-ml ampoule = £55.89; five
ampoules = £279.45

10 mg, net price 28-tablet pack=£0.17

4mg, net price 30-tablet pack=£107.91

25mg, net price 84-tablet pack=£20.26

3mg/3 ml solution for injection ampoules/pack
size 5=£7.95=£1.59 per injection

2-mg tablets/pack size 5= £5.88

Day pack of one 125-mg capsule and two 80-mg
capsules = £47.42

3mg, net price 5 x 10-tablet pack = £5.89

1.5-mg tablets/pack size 28 = £1.66

30-mg gastroresistant capsules/pack size
28=£1.14
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